(IdAL LSHld) JAING YNIS—SL L] 3LV d

9 9

T35V

INOISSIHSHYIL ,

£

(KINC2¢T¥~W OL HOlHd SdHO1OVEL NO d3sn)

8 & 2I Sl

S G5 09 9 €9 9 1L gl

S —

w‘\\... o

{2¥62 - W HOLOVHL HLiM JALDZIAT)
PZMENOZ(E&( NOINKT mn_\C. OZOUmm :

: Nw.

6c Ov O 9t i€ o¥




TTEM
1

-{
j{

¢

10

11

y Py —A—

12

13

14
15
18
17
18
18

26
27

£9

30

3L

—

32

PART
NUMBER
045052
035236
904208
AN-8801
904208
045032
046439
013044
023633
035250
035249
901653
045051
030570
(013058
9042086
U-3188
046419
035326
911041
204206
013058
035336
911041
904208
045081
048361
045025
045050
045379
035705

045024
046448
042863
042862
045043
045448
045445
045042
0450386
045040
045092

035244
904206
045026

Q28271
504206
045474

FINAL DRIVE
(See Plate 1772)

USAGE: Tractors prior to serial No. 4142 only, Also sse page
89 for special parts used only on 50" tread Model,

# 40" tread Model
QUANTITY ## 50" tread Model
R DESCRIFTION

2 - CABE, gear - inmer half
22 - CAPSCREW, hex-nd., 1/2°NC x 1-5/a"
24 - LOCKWASHER, 1/2"
10 CAPSCREW, hex-nd., 1/2°NC x 2"
LOCKWASHER, 1/2"
GASKET, finsl drive to transmission case
TROUGH, o3l (Used on tractors after #89S)
CAPSCRE¥ (drilled hex-hd., 3/8"™NC x 7/8"
WIRE, locking (1/16" x 12")
PLUG, o011 filler and drain
GABKET, o1l filler and drain plug
PLUG, pipe, square head, 3/8"NFT (o1l level)
CASE, gear - outer half {(Usad on %ractors prior to #2942)
CASE, gear -~ outer half {Used on tractors aTter #2941)
CAPSCREW, hex~hd., 3/8"HC x 1-1/4"
LOCKWASHER, 3/8"
CAPSCREW, hex-hd,, 3/8"NF x 1-1/8"
CAPSCREY, hex-hd., 3/8"NF x 2*
CAPSCREW, nex-hd,, 3/8"NF x 1-3/4"
NUT, hex, 3/8"HF
LOCKWASHER, 3/8"
CAPSCREW, hex head, 3/8"NC x 1-1/4"
CAPSCREW, hex-hd., 3/8"NF x 1-3/4"
NUT, hex, 3/8"NF
LOCKWASHER, 3/8"
CGASKET, gear case
GUARD, sprocket - lower (Used on tractors after #746)
DRUM, bralke
WuT
LOCKWASHER
KEY, brake drum

NOTE: TIfems 20 thru 34 were used only on tractors prior to
serial No, 2042,

PINICN (12 teeth, 8-3/8" Zong)

DEFLECTOR, oil, pinlon inner bearing

CONE ASSEXBLY, pinion roller bearing

CUP, pinion rollsr bearing

PIN, end washer locking

SHIM, adjusting, pinion bearing (.005" thick. Use as required}

[
o
[ v B L I |

@ @MW e e
(o - e+ R A T o B v B L i

[
™

[l

(G |

14
26
26

i
AV 43
LI« s +1

i
=

NN N NN A
A T TR B A I

R N O
W0 B b W

30 20 SHIY¥, adjusting, pinion bearing (,010" thick. Use as required)
2 2 WASHER, retaining, pinion outer bearing
2 2 BOLT (thin hex-hd,, 7/8"NF x 1-1/2%)
2 2 LOCKWASHER
2 2 CAGE, pinion inner bearing (Mot used on 50" tread Model after
tractor #237)
- 8 CAPSCREW, hex-hd., 3/8"NC x 3/4"

- 8 LOCKWASHER, 3/8"

2 2 CAGE, o1l return (When replaced on tractors prior to #896
also order item 21 and déiscard item 32)

8 8 CAPSCREW, hex-hd., 3/8"NC x 1-3/4"
8 8 LOCKWASHER, 3/8"
SEAL, cork, oil return cage (Used only on tractors priof to
. #898) e :
(Continued) -

PACKAGE OR
KiIT NUMBER




ITEM

36
37
38
39

]

o]

53
54
55
56
57
58

]

60
61
62

66
67

68

89

0.
71

PART
NUMBER

045477
032439
904206

030826
0B0563
042835
030584
030130
013058
904203
030263
035439
904206
045030
045046

045478
042884
U-2584
045044
045034
910148
045028

013044
023633
042874
042898
045033
045047
045048
045023
901288
911028
045045
070192
045021
045022
-3188
904208
045575
038039
904208
Q43020
036589
045041

- 045038

45581
210280

QUANTITY
T
2 2
8 8
8 8
2 -
2 2
4 4
4 4
2 -
8 -
g -
2 2
8 8
8 B
4 4
2 2
3 2
2 2
2 2
2 2
2 2
2 2
2 2
8 8
4 4
2 2
2 2
2 2
4 8
4 4
2 2
6 6
& &
2 2
& &
2 2
2 2
10 10
10 10
2 b
0 10
10 10
2 2
2 2
2 2
2 2
2 2
2 2

FINAL DRIVE (Continued)
(Sea Plate 1772)

# 40" tread Model

## 50" tread Model PACKAGE, OR
DESCRIFTICN KiT NUMBER

COVER, pinion ocuter bearing
CAP3CREW, hex-hd., 3/8"NC x "
LOCKWASHER, 3/g" ’
NOTE: Items 35 thru 42 were used only on tractors after
serial No. £941.
PINICN (12 teeth, 8-3/8" long)
DEFLECTOR, o1l1, pinrlon inner bearing
BEARING, ball, drive pinion
BAFFLE, ¢i}, pinion bearings
CAGE, pinion inner bearing
CAPSCREW, hex-hd., 3/8"NC x 1-.1/4"
LOCKWASHER, 3/8"
COVER, pinion outer bearing
CAPSCREW, hex-hd., 3/8"NC x 1"
LOCKWASHER, 3/8"
GABKET, bearing covar

GASKET, pinion inner bearing cage (4 used on 40" tread tractors
prior to #2942)

GEAR AND SEAFT (38 testh)
CONE ASSEMBLY, gear shaft imner bearing
CUP, gear shaft inner bearing
WASHER, retalning, gear shaft inner bearing
NUT (hex, slotted, 1-1/4" thread)
Pill, cotter, 7/82" x 2"

COVER, gear shaft inner bearing (Not used on 50% iread tractors
prior to #238)

CAPSCREW (drilled hex-hd., 3/8"NC x 7/8")
WIRE, locking {(1/16" x 12")
CCNE ASSEWMBLY, gear shaft outer bearing
CUP, gear shaft outer bearing
SPACER, sprocket packing
PACKING, track sprocket - outer (See NOTE below)
PACKING, track sprocket - inner {See NOTE below)
PLATE, pressure, track sprocket packing
SETSCREW, square head, cup point, 1/2"NC x 2"
NUT, hex, L/2™NC
PIATE, packing retaining
CAPSCREW, flat head, 3/8"NC x 1-1/8"
RETAINER, sprocket packing
GUARD, dirt, track aprocket packing
CAPSCREW, hex-hd., &/8"NC x 1-1/2" Tractors prior
LOCKWASHER, 3/8" . } to #26
RING, dirt guard stiffening (Tractors after #25)
CAP3CREW, hex-hd., 3/8"NF x 1-3/8"
LOCKWASHER, 3/8"
SPROCKET, track
NUT {hex, 1-3/4" thread)
LOCKWASHER
KBY, track sprocket {5/8" x 5/8" x 4-3/8")
STOP, oil, track sprocket keyway (felt)

FITTING, lubricating, straight, 1/8"NPT (Used on tractors afber
#898)

NOTE: An improved type Seal Arrangement has been made available for
Installation on"$ractors on which the packing type seal has
proven unsatisfactory. Order CHANGEOVER KIT 033144 which
provides sufflicient majerial ror one tractor. Also sae
.Service Bulletin 5-105. |
. S 82 R






e (3dAL ANOD3S) IAMA. TYNIA—— /4] 3LV d
(@ovd 1vid

Q3A3IT3Y QIATITNAY
LON HEICOL

717 ON"IVI¥3S ¥3L4V SHOLDVHL NO d3sn SLyvd JOvdd S5O ¥vE0

=\ g9

RN o

3SYG-HIOO L
NOLZ™3MS ASVY-Hi00L 1v7d

(19521 'ON OL dWONd SHOLOVYL
ANIWFONYHEY "IV3IS 3dALl 1SHId

1s2 ez ¥l Ol Oz fe e e




" FINAL DRIVE
(See Plate 1774)

USAGE: Tracters after serial No., 4141, Alsc see page 89 for
gpecial parts used only on 50" tread model.

# 40" tread Model

= PACKACE OR
ITEM NUl_m ‘g.g_ﬂ %I*imﬂ Ma Hoded KIT WMBER
uﬂ:f 045062 2 - CASE, gear - immer half
035236 24 - CAPSCREW, hex-hd., 1/2"NC x 1-3/4"
{ gosg08 24 - LOCKWASHER, 1/2"
{ AV-8801 10 - CAPSCREW, nex-hd,, 1/8"NC x 2
504208 10 - LOCIGYASHER, 1/2"
4 0450382 2 2 GASKET, final drive te transmission case
5 046439 2 2 TROUGH, o1l
5 { 013044 4 4 CAFSCREN {drilled,‘ hex~hd., 3/8"NC x 7/8"
023653 2 2 WIRE, locking (1/16" x 12")
7 035250 4 4 PLUG, 01l filler and drailn
8 035248 4 4 CASKET, o011 filler and drain plug
g g01653 2 2 PLUG, pip2, square head, 3/8"NPT (o1l lavel)
10 032121 2 2 CASE, gear - outer half
- { 013068 8 8 CAP3CREW, hex head, 3/8"WC x 1-1/4"
904206 B8 8 LOCKWASHER, 3/8"
U-3les 12 - CAPSCREW, nex head, 3/8"NF x I-1/8"
046419 - 14 CAP3CRE¥, hex-hd., 3/8"WF x 2"
12 ) 035336 14 12 CAPSCREW, hex-nd., 3/8"NF x 1-5/4"
911041 26 26 NUT, hex, 3/8"NF
| 904206 28 26 LOCKWASHER, 3/8"
[ 013058 4 - CAPSCREN , hex-hd., 3/8"NC x 1-1/4"
13 4 088335 - 4 CAPSCREW, hex-hd,, 3/8"NF x 1-B/4"
911041 - 4 WUT, hex, 3/8"HR
L 904208 4 4 LOCKWASHER, &/8"
4 045031 2 2 CASKET, gear case
15 046361 2 2 GUARD, sprocket - lower
16 045025 2 2 DRUM, brake
17 045080 2 2 e
18 045379 2 2 LOCKWASHER
1o 035705 2 2 KEY, brake drum
f_ao 030826 2 - PIRION (12 teeth, 8-3/8" long)
21 030563 2 2 DEFLECTOR, oil, pinion inner bearing
22 042835 4 4 BEARING, ball, drive pinion
23 030564 4 4 BAFFLS, oil, pinion bearings
24 020130 2 - CAGE, pinion imner bearing
- { 013058 8 - CAPSCREW, hex-hd,, 3/8"NC x 1-1/4"
904206 8 - LOCK#WASHER, 3/8"
26 045046 2 - GASKET, pinion inner bearing cage
27 020263 2 2 COVER, pinion outer bearing
o8 { 025438 S B8 CAPSCRE¥W, hex-hd., 3/8"MC x 1"
504208 8 8 LOCKWASEER, 3/8"
29 045030 4 4 GASKET, bearing cover
B0 (45476 2 2 GEAR AND SHAFT (58 teeth}
8l 042884 2 2 CONE ABSEMBLY, gear shafi inner bearing
32 U-2584 2 2 CUP, gear shaft inner bearing
33 045044 2 2 WASHER, retaining, gear shaft inner bearing
34 045034 2 2 NUT (hex, siotted, 1-1/4" thread)
35 910148 2 .2 PIN, cotter, 7/32" x 2"
38 045028 2 o2 COVER, gear ghalft inner bearing SR
013044 8 B -CAPSCESY (drilled hex-hd., 5/8"]60 x 7/8")
37 ¢ 023633 4 .4 WIRI] locking (1/16" x 12") (Used prior to #12561)
L oo0az06 88 LOCKE’IASH‘J‘R 5/8“ (Used after #12560) :
o B . ¥ (Contigued)




FINAL DRIVE (Continuad)
“""'T§ée‘?i§%§ 1774

# 40" tread Model
=% 50" tread Model

PART UANTITY PACKAGE OR
ITEM NUMBER _#  _#% DESCRIPTION KIT NUMBER
38 042874 2 2 CONE ASSEMBLY, gear shaft outer DEaring...s..... srressesssssnssssse 033144
39 043635 2 2 CUP, gear shaft outer bearinge..sseesss.ns Craaasesenna srsreasevaaas 033144
40 031781 2 2 SPACER, gear shaft outer bearing (Used on sractors prior to
APDrOX. HoB42) v esnssinnoneens B . S o 0o (R vereaaaes 033144
41 082006 2 2 PLATE, spacing, gear ShAft OubET DRArinEe....cecesreressrecss ennseas 033144

NOTE: Ttems 42 thru 45 comprise ‘the FIRST TYFE STAL and were
used on tractors prior to #12561 only

"42 043248 2 2 SEAL ASSEMBLY {1 RING and 1 BOOT) (Also see 18I 67}eenssecusernsss 033144

43 031782 2 2 RETAINER, 2oal' ShALL 988 eessetnecosecrnsssesorsonnnns sdanassesass. 033144

" {' 013058 10 10 CAPSCREW, hex~nd., 3/8"NC x 1-1/4".......... rahiresarshesasses 053144
904206 10 10 LOCKWASHER, 3/8"

45 081777 2 2 GASKET, gear Shart 5081 retainerlu....eeescesostocesenas b, . . . 033144

NOTE: Items 46 thru 50 comprise the SECOWD TYPE SEAL and were
used only on tractors afier #12560. Can also be installed
on tractors #4142 thru #12560 by replacing track SPROCKET
034876 with SFROCKET 044871 or 044261,

46 044545 2 2 RING, gear shaft ssal
47 043282 2 BOOT, gear shaft seal

48 044544 2 2  DRIVE ASSEVBLY, gear ghaft seal (1-PLATE, 1 WASHER, & PINS,
6 SPRINGS. Serviced only as a unit)

49 | 044546 2 2 | GUARD, gear shaft seal .
{' 013088 10 10 - CAPSCREW, hex-hd., 3/8™NC x 1-1/4"
904208 10 10 LOCKWASHER, /8"

[ 032878 2 2 SPROCKET, track (Skeleton tooth-base)(Used on tractors prior
o to #12561 only)

044871 2 & ' SPROCKET, track (Skeleton tooth-base) (Service replacement for
SPROCKET 034875. Can bs used with SECCHD TYPE SEAL)

g1 ¢ 044261 2 2 SFROCKET, track (Flat tooth-bass) (Service replacement for
. SPROCKET 034876, Can bDe used with SECOND TYPE SEAL)

044185 2 2  SPROCKET, track {Standard. Flat tooth-base) (Used on tractors
after #12560)

0441586 2 2 SPROCKET, track (Spscial. Skeleston tooth-base} (For tractors
after #12560 oniy)

fav]

S0

B2 036569

_ 2 2 NUT (hex, 1-3/4" thread)
‘B3 04541 2 2 LOCKWASHER
54 032374 2 2  KEY, track sprocket (5/8" x 5/8% x 4-1/8"})
55 045581 2 2 STOP, oil, track gprockat keyway
NOTE: Items 56 thru 66 were used only on tractors after #11572
altho these parts can be installed on prior machines
also, See BRACE KIT 043551 and Service Bulletin S-258.

. B8 043500 2 2 PIN, gear case Dracing — Fronb.iseeeetesssrestsstointasncnnnnasns .o 043551
-V 043499 b3 2 PIN, ZEAT CASO DIBCINE = POAT . eusueeersonen sorosaonsaassrnsanens .. 0G3551
St 58 043501 2 2 SPACER, Z8AT CAYE DIECING DINSassceresssrensasassnsssasroansaanros . 043551
' 043822 2 2 SHIM, gear case bracing pins (1/16" thick. Use 88 raquired)...e,... 043551

58 {. 043502 20 20 SHIM, gear c¢ass bracing pins {.010" thick, Use 2s required).....se. 043551

60 043503 2 2 SLELVE, gesr C&S5e DIraciNg DINSausvesissesssssssossasioasosnssssnssg 043551
61 901344 2 2 PIN, cotter, L/2" X 2".eisvrsrvivronrnssnsssssansarsoassnnanes 043551
NOTE: TItems 62 thru 66 were used only on tractors #11573
ghru approx. #11905,

043541 1 L S0CKET, gear case rear bracing Din = 1efteisescesssssnarsnnsseassss 043551
-62 {: 043542 1 1 SOCKET, gear case rear bracing pin - Tighteis.veveosecnannss terasen 043551

ogB271 2 2 CAPSCREW, hex-hd., 3/8™NC X 1-3/4" uvvrevesrrennvannsscacnssas OABE5L
&3 {. 504206 2 2 LOCKWASHER, 3/8"

046419 2 - CAPSCREW, hex-hd., B/8"NF % 2™ .iisesceavacorroasssarsesensess 043551

045174 - 2 CAPSCREW, hex-hd., 3/8"HF X 2~1/2" . .cesarreasnsnssesssscnasrse 043551
5%. 904206 2 2 LOCK¥ASHER, 3/8"

911041 - 2

NUT, hex, B/8"NF

- (continued)
L 88




PART

ITEM  NUMBER
028271
045174

65
904206
911041
66 043585
&7 033288
&8 054830

QUANTITY
%, M
2 -

- 2
2 2
w- 2

& 6

FINAL PRIVE ({Continued)
See Plate 1774
# 40" Pread Modsl
## 50" Tread Model

DESCRIPTION
CAPSCREW, hex-~hd., 3/8"NC x 1-3/4"...c0iueveres Ceeannns
CAPSCREW, hex-hd., 3/8"NF x 2-1/2"..0cviveacennsiinnns
LOCKWASHER, 3/8°
NUT, hex, 3/8°NF
WASHER, spacing, rear bracing pin SOCKE e cvaneanns eils ae s nns
CEMENT, necpreme {(1/2 pint ean} Used to cement
SOLVENT, neoprens cement (1/2 pint can) } seal boots

87

PACKAGE OR
KIT NUMBER

eeiaess 043551




iU
BN,
S @ ]
z % \‘\
O -~
7| W
@l o i
= NE
Y o
-4
X m
=l @
©
@
" 7
o
o
<«
&

%/ —
_{ ]

<<<<<

30
35

LiiL

i Jz

‘.x“lf!llll

_—
{—

THIRD TYPE
USED ON TRACTORS AFTER NO 294

TRANSMISSION CASE

22 2319 17 16 18 20

15

o4 S

N TR Ar'ww\f\?\-z SR »ﬁ”“m
L\Fm———-::"\\?\‘?\“:—“_//—\}{ P ‘\,Ll\f ~= ).krr -~ ).i‘/-\ J.J'—\ )

7 “‘@‘\\‘“ 5 e

SECOND _TYPE
USED ON TRACTORS NO.238 THRU NO. 294/ ONLY

TRANSMISSION . CASE

[
TN e

— :

/

LT

N Fera
e
N: %f oy ;wfw Y

N A~
. e

RE SN

FIRST TYPE
USED ON TRACTORS PRIOR TO NO.238 ONLY

PLATE 1773—SPECIAL FINAL DRIVE PARTS FOR 50" TREAD MODEL



SPECIAL FINAL DRIVE PARTS FOR 50" THEAD MODEL

{Ses Plate 1773)

NOTE: Ses preceding pages for parts common to both 407 tread and
PART 50" tread Models,
ITEM NUMBER  QTY, DESCRIPTION
FIRST TYFE - Uged on tractors prior to #238
1 045528 2 PINION (12 teeth, 13-3/8" long)

2 042833 2 BEARING, ball, pinion shaft - inner

3 045526 2 SPACER, pinion shaft inner bearing

4 045527 2 WASHER, pinion shaft inner bearing

5 { 045677 1 SPACER - left (Not serviced. See NOTE below)

045678 1 SPACER - right (Not serviced. See NOIT below)
{ 035236 24 CAPSCREW, hex-hd., 1/2'NC x 1-3/4"
804208 24 LOCKWASHER, 1/2"
{AM—-BBOl 10 CAPSCREY, hex-hd., 1/2"NC x 2"
904208 10 LOCKWASHER, 1/2"
NOTE: Az a replacement for either SPACER (045677 or 045878 uge 1
CABE 045654, 1 RETAINER 045843, 4 CAPSCREW 070192,1 COVER
045028, 1 CGASKET (45030 and 15 CAPSCREW 055336)

8 045032 2 GASKET, gear case to spacer

. { 045667 1 CASE, inner half - left
Q45668 i CASE, inner half - right

10 { 035120 28 CAPSCREW, hex-hd., 1/2"NC x 1-1/2"

804208 29 LOCKWASHER, 1/2"

11 { 045670 2 PLATE, cover (5-1/4" diam.) {Used prior to tractor #42)
045732 2 PLATE, cover (5-3/4" diam.,) {Used after tractor #41)
035244, 8 CAPSCREW, hex-hd., 3/8"NC x 3/4"

i { 904206 @ LOCKWASHER, 3/8"

B { 045669 2 GASKET, cover plate (5-1/4" diam.) {Used prior to tractor #42)
045733 2 CGASKET, cover plate (5-3/4" diam.) {Used after tractor #1)

SECOND TYPE - Used on tractors #238 thru #2041

15 045528 2 PINION (12 %teeth, 13-3/8" long)

1& 042833 2 BEARING, ball, pinion shaft - innsr

17 045526 2 SPACER, pinion shaft inner bearing

18 045527 2 WASHER, pinicnr shaft inner bearing

19 045654 2 CASE, gear - imner half .

20 { 035236 24 CAPSCREW, hex-hd., 1/2"NC x 1-3/4"

904208 24 LOCKWASHER, 1/2"

5 {AM»-BSDl 10 CAPSCREW, hex-hd., 1/2"HC x 2"
904208 10 LOCKWASHER, 1/2"

22 045843 2 RETAINER, pinion shaft center bearing

23 070192 8 CAPSCREW, flat head, 3/8"NC x 1-1/8"

THIRD TYFE - Uged on iractors after #2041

24 030824 2 PINION (12 teeth, 13-3/8" long)

25 042833 2 BEARING, ball, pinion shaft{ - inner

26 030561 2 SPACER, pinion ghaft inner bearing

27 030562 2 CAGE, pinion ghaft inner bearing

28 Q30825 2 CAGE, oil return

29 { 028271 8 CAPSCREW, nex-hd., 3/8"NC x 1-3/4"

804206 B LOCKWASHER, 3/8"

30 045046 4 GABKET, pinion shaft inner bearing cage

31 030660 2 SPACER, pinion shaft innsr bearing

32 030131 2 RETAINER, pinion shaft center bearing

{Continued)

89




